
 
 

 
   

 
 

 
      

 
        

        
               
  

      
        
  

    
    
   

  
 

        

II. GENERAL  DESCRIPTION OF  FACILITY  
 

    

    
      

     
 

 
 

NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM
 
PERMIT FACTSHEET
 

July 8, 2016
 

Permittee Name: Guam Waterworks Authority 

Mailing Address: Gloria B. Nelson Public Service Building 
688 Route 15 
Mangilao, Guam 96913 

Facility Location: #308 Paulino Heights Road 
Talofofo, Guam 96932 

Contact Person(s): Paul Kemp, Assistant General Manager 
(671) 300 – 6885 

NPDES Permit No.: GU0020371 

I.  STATUS OF PERMIT  

Guam Waterworks Authority (the  “permittee”  or “GWA”)  has applied for  the renewal of its  
National Pollutant  Discharge Elimination System (“NPDES”) permit to authorize  the discharge  
of treated effluent from the  Ugum Surface  Water  Treatment Plant (the “facility” or “ SWTF”) to  
the Ugum  River.  A  completed  application was submitted on December  16, 2014.  The  
Environmental Protection Agency (“EPA”)  Region IX is reissuing  this facility’s permit pursuant 
to the Clean Water Act (“CWA”) section 402.  CWA section 402, and EPA’s  implementing  
regulations, contain provisions that govern EPA’s authorization to require  NPDES permit 
conditions. (40 CFR 122).  

 
The permittee  currently  is discharging under NPDES permit GU0020371, which was issued  

April  26, 2010.  Pursuant to 40 CFR 122.21, the terms of the existing  permit are administratively  
extended until the issuance of a new permit.     
 

This permittee  is  classified as a  minor  discharger.  EPA rated the facility with 60 points, a nd 
80 points are needed for the facility to be a major  discharger.    
 

The Ugum SWTF is the only drinking water treatment plant owned and operated by GWA. 
The facility is the major source of water supply for the Southern Public Water System, which 
serves the southern part of the island.  Ugum SWTF is designed to process 4 mgd from the river, 
and discharges, on average 0.02 mgd back to the river over approximately 3 and half hours. 
(GWA 2014).  

GWA upgraded the facility during 2007 to 2011 from a conventional filtration to a 
microfiltration system, as part of the GWA Stipulated Order for Preliminary Relief.  The facility 



          
                                                                                                                                                      

 

   

      
   

 
 

 
  

   
       

  
    

 
     

   
   

  
  

  
 

 
            

 

 
  

   
  

    
   

 
 

 
 

 
   

 
   

 
 
 
 

                                                 
            

                     
            

     

Guam Waterworks Authority, Ugum SWTP NPDES Permit No. GU0020371 
Factsheet  Page 2 of 21 

has operated solely on microfiltration since March 28, 2011. In the facility’s previous design, 
the plant did not discharge wastewater.  

The facility includes an intake structure in the river, a pumping station next to the riverbank 
at the intake structure, transmission lines, and a treatment plant.  Raw water is pumped from 
Ugum River to a wetwell via pre-screens, when operational.  The screens are back-flushed 
periodically to remove solids accumulated on the screen and discharged into the Ugum River. 
After screening, the raw water flows into flocculation tanks and then fed into contact tanks. 
Supernatant from the contact tanks is sent to membrane filters (Memcor CS System) for fine 
solids removal.  Permeate is disinfected with chlorine prior to entering the distribution systems1. 

The membrane filters (Memcor System) require regular cleaning (i.e. membrane backwash 
cycle).  The dirty backwash water is transferred to a recycle tank and clarifier to stabilize pH and 
neutralize the chlorine prior to discharging. The design capacity of the tank is 25,000 gallons, or 
0.025 mgd.  The facility may discharge multiple times a day if the filters are cleaned more than 
once per day.  Filters are cleaned multiple times only after a high intensity rainfall event occurs 
after a prolonged dry period.  

Solids are collected from the contact tanks and backwash water clarifiers and are sent to the 
sludge tank.  Combined solids from the sludge tank are pumped into the sludge handling system.  
When the sludge handling system in not in operation, dewatered solids are hauled to a solids 
handling facility.  See Attachment B, process flow diagram for Ugum SWTP. 

III. DESCRIPTION  OF  RECEIVING WATER  

The Guam Environmental Protection Agency (“GEPA”) adopted water quality standards 
(“WQS”) for different surface waterbodies, depending on the level of protection required. The 
WQS, revised in 2015, provides water quality criteria by surface waterbody classification.  The 
Ugum River is located within the area classified as Category S-2, medium quality surface 
water(s).  Category S-2 waters are used for recreational purposes, including whole body contact 
recreation, for use as potable water supply after adequate treatment is provided, and propagation 
and preservation of aquatic wildlife and aesthetic enjoyment.  (GEPA 2001). 

The facility discharges to the Ugum River at latitude 13° 19’74” N and 144° 44’ 57” E 
through outfall 001, before the convergence with the Talofofo River, which flows into Talofofo 
Bay. 

The Ugum River is impaired due to turbidity, and in 2007, EPA approved a total maximum 
daily load (“TMDL”) for sediment2. See section VI.B.1, Applicable Standards, Designated Uses, 
and Impairments of Receiving Water.  

1 Chlorine is used in both the membrane system for clean-in-place/maintenance wash and the disinfection system 
before water enters the distribution system. During the dry season, pre-chlorination at the headworks also can occur. 
2 The Ugum River was delisted from Guam’s 303(d) list of impaired waters because EPA approved a sediment 
TMDL in 2007. 



          
                                                                                                                                                      

 

   

 
 

 

 
  

  
  

 
   

  
 

 

 

   
 

 
 

  
 

   
 

  Table 1.  Application Discharge Data from Permittee’s Renewal Application. 
 

  
 

  
    

  
    

  
    

    
    

    
 

    
 

   
 

 
 

    
    

    
    

Guam Waterworks Authority, Ugum SWTP NPDES Permit No. GU0020371 
Factsheet  Page 3 of 21 

IV. DESCRIPTION  OF DISCHARGE   

The discharge consists of clean-in-place washwater or maintenance washwater used to clean 
the filters.  A maintenance wash occurs every 3 days and clean-in-place occurs every 2 weeks 
during normal operations.  The frequency of the maintenance wash is designed to be a short 
version of the CIP cycle. The chemically treated water cleaning the filters contains sodium 
hypochlorite, citric acid, and sulfuric acid.  The neutralization tanks uses sodium hydroxide and 
sodium bisulfate to balance the pH and sodium meta-bisulphate to neutralize chlorine prior to 
discharge. The neutralized chlorine and acid wastes generated by the chemical cleaning process 
is discharged into the Ugum River downstream of the intake structure.  See section II. General 
description of this facility, above, for further information.  

Discharge is “batch” analyzed.  If the washwater does not meet effluent limits and can’t be 
discharged, the washwater is pumped out by pumper trucks.  The permittee then transports the 
washwater by tanker truck to Inarajan Wastewater Treatment Plant in Inarajan, Guam.  

A.  Application Discharge Data  

As part of the application for permit renewal, the permittee provided data from an analysis of 
the facility’s discharge, as shown in Table 1. The estimated effluent characteristics from the 
2010 permit reissuance process are in Table 2.  

EPA is requiring new monitoring requirements for BOD and ammonia to verify that the 
effluent quality is comparable to what was projected prior to the 2010 permit.  Data for these 
pollutants will be used next permit cycle to determine whether effluent limit are needed to 
protect water quality.    

Parameter Units Discharge Data 
Max Daily Average 

Flow mgd 0.02 0.02 

pH standard 
units 

6.90 – 8.30 
(min. – max.) 

Total Suspended Solids (TSS) mg/L 154.00 25.08 
Total Residual Chlorine mg/L 0.00 0.00 
Total Dissolved Solids (TDS) mg/L 1,104.00 299.54 
Aluminum mg/L 1.36 0.56 

Table 2.  Estimated Effluent Characteristics from 2010 Permit Reissuance 

Pollutant Units Washwater 
Average(1) 

CIP 
Average(1) 

Chemical Oxygen Demand Parts per million (ppm) Not expected 83 
Biological Oxygen Demand ppm Not expected 70 
Total Organic Carbon ppm 22 7 
Total Suspended Solids ppm 29 9 



          
                                                                                                                                                      

 

   

   
 

 
 

    
    

    
    

    
  

 

  
  

    
 

  

 
 

  
 

 
 

 
 

  
    

 
 

 
 

 
  

 
 

 

 
 

        

        
  

        

 

       

       

 

       

       

 
       

       

 
       

              
          
       

Guam Waterworks Authority, Ugum SWTP NPDES Permit No. GU0020371 
Factsheet  Page 4 of 21 

Pollutant Units Washwater 
Average(1) 

CIP 
Average(1) 

Ammonia (As N) N/A Not expected Not expected 
Temp (Summer) °C 25-35 25-35° 
Temp (Winter) °C 25-35 25-35° 
pH Standard units 6.5-9.0 6.5-9.0 
Total Dissolved Solids ppm 235 500 
(1) Engineer’s or MEMCOR estimate. 

B.  Discharge Monitoring Report Data (2010 to 20 15)  

EPA utilized available data from its Enforcement and Compliance History Online (ECHO) 
database, ranging from 2010 to 2015.  Effluent quality did not meet limits for aluminum, 
turbidity, pH, and TSS.  The most commonly exceeded parameters was aluminum. 

Table 3. Discharge Monitoring Report Data from March 2011 to December 2015. 

Parameter Units 

Previous (2010 – 2015) Permit 
Effluent Limitations 

Discharge Monitoring Data 
(between 2011 – 2015) 

Average 
Monthly 

Maximum 
Daily 

Instantaneous 
Max. 

Highest 
Average 
Monthly 

Highest 
Maximum 

Daily 

Instantaneous 
Max. 

Flow Rate MGD -- -- -- 0.03 0.09 --

pH Std. 
Units Between 6.5 – 9.0 at all times 4.2 – 9.3 

(min – max) 

Turbidity NTU -- -- 12.50 -- -- 109.00 

Total 
Suspend 
Solids 

mg/L 30.00 45.00 -- 35.00 43.00 --

lbs/day 150.00(1) 225.00(1) -- 105.7 170.3 --

Total 
Dissolved 
Solids 

mg/L 1,000.00 1,000.00 -- 1,322.00 1,322.00(3) --

lbs/day 384.00 384.00 -- 208.00 242.00 --

Total 
Aluminum 

µg/L 1,000.00 -- -- 33,000(2) -- --

lbs/day 0.384(1) -- -- 821.70(2) -- --
Total 
Residual 
Chlorine(3) 

µg/L 0.05 0.05 -- 0.00 0.00 --

(1) Mass based limits were calculated using 0.046 MGD design flow. 
(2) The next highest reported value for aluminum was 31,000 µg/L and 130 lbs/day. 
(3) The next highest reported value for TDS was 649 mg/L. 



          
                                                                                                                                                      

 
V.  SIGNIFICANT CHANGES  FROM  PREVIOUS PERMIT  TERM (2010  –  2015)  

   

 
     

 

 
 

  
 
 
 
 

 
 

 
  

 
   

 
 

 
 

  

  

 

 
 

 

 
 

 

 
 
  

 
 

 
 

 

 

  
  

 
  

 
 

   
 

 
 

 
 

  

 
 

 

 

 

 
 

 
 

 

  
 

 

 
 

 
 

 

 

 
 

 

 

  

 
  

  
 

 
 

  
 

   

Guam Waterworks Authority, Ugum SWTP NPDES Permit No. GU0020371 
Factsheet  Page 5 of 21 

Table 4.  Significant changes from previous permit term (2010 – 2015) 

Permit 
Condition 

Previous Permit 
(2010 – 2015) 

Re-issued permit 
(2016 – 2021) Reason for change 

Mass EPA calculated Mass-based limits The design capacity of the tank is 0.025 mgd.  
Effluent mass-based limits for daily However, the facility may discharge multiple 
Limits using a 0.046 mgd 

design flow. 
maximums (i.e. 
TSS and TDS) are 
included based on 
flow scenarios: 
0.025 mgd and 